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3.635 GHz 3.636 GHz 200.000 kHz 3.63574 GHz -50.68 dém -37.88 dB 3.635 GHz 3.636 GHz 200,000 kHz 3.63501 GHz -34.26 dBm -21.26 dé
3.636 GHz 3.655 GHz 1.000 MHz 3.64123 GHz -44.03 dBm -31.03 dB 3.636 GHz 3.655 GHz 1.000 MHz 3.63711 GHz -41.47 dBm -28.47 dB
3.655 GHz 3.720 GHz 1.000 MHz 3.68638 GHz -47.19 dém -22.19 dB 3.655 GHz 3.720 GHz 1.000 MHz 3.68638 GHz -46.87 dBm -21.87 d8
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il 1 2 i ]
Date: 27.JUL.2021 Date: 27.JUL.2021 9
Highest Channel
Spectrum % I mvl
Ref Level 0.00 dBm Offset 2.22 dB Mode auto Sweep
SGL Count 1004100
@1 AvgPwr
Limit ¢heck PABS
-10 dBE—$PURIOUS FINEARS n I
-20 dBm
-30 dBm
P
| SPURIOUS_LINE_ABS_
-50 dBm -l'l""':L.'L Ay i v P v P e =
A M MW"
-60 dBrm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -54.97 dBm -14.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63034 GHz -53.65 dBm -13.65de
3.000 GHz 3.500 GHz 1.000 MHz 3.37919 GHz -51.71 dBm -11.71 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.90600 GHz -49.21 dBm -9.21 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.39072 GHz -50.37 dBm -10.37 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.62152 GHz -47.77 dBm -7.77 de
22.000 GHz 30.000 GHz 1.000 MHz 29,77376 GHz -47.77 dBm -7.77 de
30.000 GHz 38.000 GHz 1.000 MHz 37.51178 GHz -46.37 dBm -6.37 dB
-r T
JL b e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG133010B

LTE Band 48 / 10MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum % | spectrum % o
Ref Level 0.00 dBm  Offset B8.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PASS Limit Gheck PASS
10 dBTP—BRURICUE HINE ABS p 10 dBnP—fRURIOUS FINE ABS p
-20 d8m -20 dem
-30 dam -30 dem
SPURIGUS_ LINE_ABS SPURIGUS_LINE_ABS
-50 dam: pom — v r w2 || 50 dam » wntitim Mo — v - P . =
i v = Y e e
“60 dBm “60 dBm
70 dBm 70 dBm
-80 dém -80 dBm
-90 dém 90 dBm
Start 30.0 MHZ 77008 pts Stop 38.0 GHz | ||( Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -54.79 dém -14.79 dB 30.000 MHz 1.000 GHz 1.000 MHz 959.52274 MHz -54.54 d8m -14.94 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53037 GHz -53.72 dBm -13.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49638 GHz -53.51 dBm -13.51 d&
3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -51.89 dBm -11.89 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.37919 GHz -52.03 dBm -12.03 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.03431 GHz -49.27 dém -0.27 d& 3.750 GHz 7.000 GHz 1.000 MHz £.01110 GHz -49.04 dm -9.04 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.39072 GHz -50.04 dém -10.04 d& 7.000 GHz 14.000 GHz 1.000 MHz 7.39072 GHz -49.97 dém -9.97 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.66752 GHz -47.74 dém -7.74 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.68302 GHz -47.69 dém -7.69 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.79476 GHz -47.67 dBm -7.67 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.80376 GHz -47.70 dBm -7.70 dB
30,000 GHz 38.000 GHz 1,000 MHz 37.52878 GHz -6.33 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.56526 GHz -46.18 dém -6.18 dB
Il i J
Date: 27.JUL.2021 Date: 27.JUL.2021
Highest Channel
Spectrum J# I mvl
Ref Level 0.00 dBm Offset 2.22 dB Mode auto Sweep
SGL Count 1004100
@1 AvgPwr
Limit ¢heck PABS
-10 dire—SPURICUS L INE ARG n o
-20 dBm
-30 dBm
40 an
| SPURIOUS_LINE_ABS_
-50 dBm e At - ’ waivetaacn oy i |
MM
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 961.46177 MHz -54.96 dBm -14.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,50737 GHz -53.75 dBm -13.75de
3.000 GHz 3.500 GHz 1.000 MHz 3.37944 GHz -52.01 dBm -12.01 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.93106 GHz -49.29 dBm -9.29 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.39072 GHz -50.89 dBm -10.89 dB
14.000 GHz 22.000 GHz 1.000 MHz 16.00212 GHz -47.79 dBm -7.79 de
22.000 GHz 30.000 GHz 1.000 MHz 29.81176 GHz -47.89 dBm -7.89 de
30.000 GHz 38.000 GHz 1.000 MHz 37.50728 GHz -46.44 dBm -6.44 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG133010B

LTE Band 48 / 15MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum % | spectrum % o
Ref Level 0.00 dBm  Offset B8.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PASS Limit Gheck PASS
10 dBP—BRURICUE L INE ABS p 10 dBnP—fRURIOUS FINE ABS p
-20 d8m -20 dem
-30 dam -30 dem
SPURIGUS_ LINE_ABS SPURIGUS_LINE_ABS
50 dam N — L w2 | 50 dem amtim e — apsstiil, e p——
i Vi M— VN
“60 dBm 60 dBm
70 dBm 70 dBm
-80 dém -80 dBm
-90 dém 90 dBm
Start 30.0 MHZ 77008 pts Stop 38.0 GHz | ||( Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -54.50 d8m -14.50 d& 30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -54.62 dém -14.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96876 GHz -53.56 dBm -13.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96726 GHz -53.27 dBm -13.27 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.37919 GHz -50.71 dBm -10.71 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.37919 GHz -50.40 dBm -10.40 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.02781 GHz -49.18 dém -0.18 d& 3.750 GHz 7.000 GHz 1.000 MHz 6.05802 GHz -49.40 dm -9.40 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.37172 GHz -50.56 dém -10.56 d& 7.000 GHz 14.000 GHz 1.000 MHz 7.37172 GHz -50.62 dém -10.62 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.65552 GHz -47.57 dém -7.57 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.67752 GHz -47.65 dBm -7.65 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.79226 GHz -47.80 dBm -7.80 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.77476 GHz -47.72 dBm -7.72 dB
30,000 GHz 38.000 GHz 1,000 MHz 37.49478 GHz -6.30 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.13180 GHz -46.28 dém -6.28 dB
Il i J
Date: 27.JUL.2021 15:06:03 Date: 27.JUL.2021 15:02:48
Highest Channel
Spectrum J# I mvl
Ref Level 0.00 dBm Offset 2.22 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dire—SPURICUS L INE ARG n o
-20 dBm
-30 dBm
40 an
| SPURIOUS_LINE_ABS_
-50 dBm M‘_..LI. luv-‘tv — ” WP N VSN g
MM
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 934.80010 MHz -54.64 dBm -14.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,96976 GHz -53.68 dBm -13.68 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.37944 GHz -50.49 dBm -10.49 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.04440 GHz -49.23 dBm -9.23 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.99675 GHz -51.15 dBm -11.15 dB
14.000 GHz 22.000 GHz 1.000 MHz 15,99363 GHz -47.74 dBm -7.74 de
22.000 GHz 30.000 GHz 1.000 MHz 29.80326 GHz -47.94 dBm -7.94 de
30.000 GHz 38.000 GHz 1.000 MHz 37.53778 GHz -46.00 dBm -6.00 dB
i -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG133010B

LTE Band 48 / 20MHz

QPSK / 1RBO

Lowest Channel

Middle Channel

Spectrum ¥

=)

Ref Level D00 dBm Offset 8.22 d&

SGL Count 100/100

Mode Auto Sweep

Spectrum %

Ref Level D.00 dBm
SGL Count 100/100

Offset 5.22 d& Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Gheck PASS Limit Gheck PASS
10 ddre—bRURICUS L INE ABS n 10 dBre—pRURICUS JINE ABS n
-20 dBm 20 dem
-30 dam -30 dem
FURIOUS_LINE_AB5 PURIOUS_LINE_ABS
;U danJﬁ . e - . T —;U danJﬁ " fromniin v i =
e ] o hand g T —————— hand
-60 dBm 60 dBm
-70 dBm! -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz | ||[ Start 30.0 MHz 77008 pts Stop 88.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 989.57771 MHz -54.80 dém -14.80 d& 30.000 MHz 1.000 GHz 1,000 MHz 521.71164 MHz -54.65 dém -14.65 de
1.000 GHz 3.000 GHz 1,000 MHz 2.54286 GHz -53.64 dBm -13.64 d& 1.000 GHz 3.000 GHz 1,000 MHz 2.95876 GHz -53.65 dBm -13.65 dB
3,000 GHz 3.500 GHz 1,000 MHz 3.37919 GHz -50.28 dBm -10.28 dB 3,000 GHz 3.500 GHz 1,000 MHz 3.37919 GHz -50.46 dBm -10.46 dB
3,750 GHz 7.000 GHz 1,000 MHz 5.04267 GHz -49.17 dém -9.17 d& 3,750 GHz 7.000 GHz 1,000 MHz 6.90553 GHz -49.13 dém -9.13 dB
7,000 GHz 14.000 GHz 1,000 MHz 13.67125 GHz -51.0% dém -11.09 d& 7,000 GHz 14.000 GHz 1,000 MHz 13.98175 GHz -51.01 dém -11.01 de
14.000 GHz 22.000 GHz 1,000 MHz 17.67802 GHz -47.71 dém -7.71 de 14.000 GHz 22.000 GHz 1,000 MHz 15.97563 GHz -47.66 dém -7.66 dB
22,000 GHz 30.000 GHz 1,000 MHz 29.75977 GHz -47.60 dBm -7.60 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.75877 GHz -47.80 dBm -7.80 dB
30,000 GHz 38.000 GHz 1,000 MHz 37.49828 GHz -5.92 d& 30,000 GHz 38.000 GHz 1,000 MHz 37.56028 GHz -46.15 dém -6.15 dB
Il i J
Date: 27.JUL.2021 Date: 27.JUL.2021 16:56:23
Spectrum J# :%’I
Ref Level 0.00 dBm  Offset .22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
10 dEmP—hRUREGHE e ARS aake
-20 dem
-30 deém
4o dn
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-50d M FEYN Ty PR WY WPRPPP | wrrid
INSSTO, PRV
-60 dem
-70 dBm
-50 deém
-90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -54.96 dém -14.96 dB
1,000 GHz 3.000 GHz 1.000 MHz 2.51637 GHz -53.44 dém -13.44 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.37944 GHz -50.13 dBm -10.13 dB
3,750 GHz 7.000 GHz 1.000 MHz 6.93431 GHz -49.25 dBm -9.25 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.66635 GHz -51.16 dBm -11.16 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.66552 GHz -47.54 dem -7.54 dB
22,000 GHz 20.000 GHz 1.000 MHz 29.80076 GHz -47.85 dBm -7.85 dB
30,000 GHz 38.000 GHz 1.000 MHz 37.49878 GHz -46.19 dBm -6.19 dB
—
i J i
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samronis.  FCC RF Test Report Report No. : FG133010B
Frequency Stability
Test Conditions LTE Band 48 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0018
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0016
-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0031
20 Battery End Point 0.0042
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No.

FG133010B

LTE Band

48C

26dB Bandwidth

Mode

LTE Band 48C : 26dB BW(MHz)

QPSK

QPSK

16QAM

64QAM

256QAM
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39.88
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39.64

39.88
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40.04

39.80

39.80

39.80
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39.72

39.80

39.64

39.72

LTE Band 48C

Lowest Channel / 20MHz+20MHz/QPSK

Spectrum k2 rum i
Ref Level 26.62 dém  Offset 8.62 db & RBW 1 MHz Ref Level 26,62 dém  Offset 5.62 dB & RBW 1 MHz
o Att 30de SWT  1l4ys @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  1l4ps @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 14.80 dBm) ™Il 15.90 dBm|
20 dBm- - 3.5636660 GHz 20 dam 3.5629470 GHz
AT ndB 26.00 dB| ndB 26.00 dB
0 r [l e | B e 30.880000000 MHZ 10 e B\ ra 30.720000000 MHz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3563666 GHz 14.80 dBm ndB down 39.88 MHz ML 1 3.562047 Ghz 15.38 dBm ndB down 39,72 MHz
T1 1 3.54992 GHz -12.28 dBém ndé 26.00 dB T1 1 3.55 GHz -9.86 dBm ndé 26.00 d8
T2 1 3,598 GHz -11.12 dém  factor 9.4 T2 1 3.58972 GHz -9.62 dBm  factor 89.7
GHININRD we I e

Lowest Channel / 20MHz+20MHz/256QAM

Spectrum - Spectrum -
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1léyus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.00 dBm) ™M1[1] 13.53 dBm)
20 dBm _— 3.5677420 GHZ| 20 dem = 2.5643060 GHz
X 26.00 dB T nda 26.00 dB
10 AN v Vi sk 4 - . 30.640000000 MHZ, 10 WP Sl Vi B . 39.880000000 MHz
/ \‘ FA \ 90.0 / bfacte \ 89.4
ods T : L 0 da { L
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CF 9.5699 GHz 1001 pts Span 80.0 MHz CF 9.5699 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.567742 GHz 15.00 dam nd8 down 39,64 MHz ML 3.564306 GHz 13.53 dam nd8 down 39,88 MHz
T1 1 3,55008 GHz -10.40 dBm nd8 26.00 dB T1 1 3.54992 GHz -11.28 dam nd8 26.00 dB
T2 1 3,58972 GHz -10.15 dBm Q factor 90.0 T2 1 3.5898 GHz -12.86 dBm Q factor 89.4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG133010B

LTE Band 48C

Middle Channel / 20MHz+20MHz/QPSK

Middle Channel / 20MHz+20MHz/16QAM

trum s trum &
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.28 dbm)| MI[1] 14.92 dBm
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[ ’ Q factor \\ 90.4) / 1/ Q factor ¥ 90.9)
. { / P il
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CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.619006 GHz 15.28 dam nd8 down 40.04 MHz ML 3.519326 GHz 14,92 dam nd8 down 39,8 WHZ
T1 1 3.60494 GHz 0.39 dBm nd8 26.00 dB T1 3.6051 GHz -10.89 dBm nd8 26,00 d8
T2 1 364498 GHz -11.27 dém Q factor 90.4 T2 3.6449 GHz -11.34 ddm Q factor 90.9
(S I 4 - L JL 4 ‘

Middle Channel / 20MHz+20MHz/64QAM

Middle Channel / 20MHz+20MHz/256QAM

zctrum t"? Spectrum ["5“
Ref Level 20.62 Gbm  Offset 0,62 0B @ RBW 1 MHZ RefLevel 20,62 dbm  OFfset 6.62 0B @ RBW 1 MHz
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.55 dBm) ™M1[1]
204 . 3.6214840 GHZ| 20 d -
B ndB 26.00 dB L. X ndB 26.00 dB
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 3.621484 GHz 14.55 dBm ndB_down 39.8 MHz ML 3.621723 GHz 15.35 dem ndB_down 39,8 MHZ
TL 1 3.6051 GHz -10.55 dBm ndd 26.00 dB T1 L 3.80502 GHz -11.63 dam ndd 26.00 dB
T2 1 36449 GHz -10.65 dBm Q factor 91.0 T2 1 3.64482 GHz -10.42 dBm Q factor 91.0
— — - ——
L JL J I wve L JU J I ve
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SPORTON LAB.

FCC RF Test Report

Report No. : FG133010B

LTE Band 48C

Highest Channel / 20MHz+20MHz/QPSK

Highest Channel / 20MHz+20MHz/16QAM

zctrum s trum &
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.44 dBm)| MI[1] 15.62 dBm
204 I 3.6733870 GHZ| 20 d st 3.6765040 GHz
RO ndB 26.00 dB P S A ndB 26.00 dB
w0 T o N 39.720000000 MHZ| 10 P Rt n A N (W, 39.800000000 MHz
| | Q factor L 92.5) { / Q factor N 92.4)
ad | 04 ! | \
1 T 2
-10 L} 10 s {
-z0d | -20 d ] l
Ao LAY AYes ELSL A u AT ARy -
! / I
el 40 di
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CF 3.6801 GHz 1001 pts Span 80.0 MHz CF 3.6801 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.673387 GHz 16.44 dBm nd8 down 39,72 MHz ML 3.576504 GHz 15.62 dam nd8 down 39,8 MHZ
TL 1 3.6602 GHz -8.54 dBm nd8 26.00 dB T1 L 3.6602 GHz -10.07 dBm nd8 26.00 dB
T2 1 3.69992 GHz -10.51 d8m Q factor 92.5 T2 1 3.7 GHz -11.40 d8m Q factor 92.4
(S I 4 - L JL 4 ‘

Highest Channel / 20MHz+20MHz/64QAM

Highest Channel / 20MHz+20MHz/256QAM

zctrum = Spectrum l"%‘
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 0B SWT  iléps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1léyus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.02 dBm) ™M1[1] 15.62 dBm)
20d " 3.6757040 GHz 20d 3.6761040 GHZ]
- P P ndB 26.00 dB| - NN ndB 26.00 dB|
w0 FASVAA b LY B 0, 30.640000000 MHZ| I e AW AR Y SN PPV 30.720000000 MHz
[ W7 Q factor V \ 92.7 ! f Q factor \ 92.5
o d / L |J 0d / i s
- 2 1
-10 f ¥ 10 “F ﬁl
-20 d ! ‘ 20 d | L
o~ el b, = \
RSP vl P e - oS N P Y A
A0 df ezt -\Eﬂ“ = S o
/ \
el -40 d
50 d 50 d
60 -60
CF 3.6001 GHz 1001 pts Span 80.0 MHz CF 9.6001 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.675704 GHz 16.02 dam nd8 down 39,64 MHz ML 3.576104 GHz 15.62 dsm nd8 down 39,72 WAz
T1 1 6502 GHz -9.63 dBm nd8 26.00 d T1 L 3.6602 GHz -9.48 dBm nd8 26.00 dB
T2 1 3.69984 GHz -8.99 dBm Q factor 92.7 T2 1 3.69992 GHz -9.58 dBm Q factor 92.5
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RF Test Report

Report No. :

Occupied Bandwidth

Mode

QPSK

QPSK

LTE Band 48C : 99%0OBW(MHz)

BW

16QAM

64QAM

256QAM

Lowest CH

20MHz+20MHz
37.64

20MHz+20MHz

20MHz+20MHz

20MHz+20MHz

Middle CH

37.64

37.56

37.32

Highest CH

37.64
37.56

37.64

37.72

37.64

37.96

37.48

37.72

LTE Band 48C

Lowest Channel / 20MHz+20MHz/QPSK

Spectrum - Spectrum -
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ RefLevel 26.62 dom  Oset 0.62 0B @ RBW 1 Mnz
o Att 30dE SWT 1l4ps @ VBW IMHz  Mode auto FFT o Att 30dE SWT 1l4ps @ VBW 3MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [0 17k Max
MI[1] 14.29 dbm)| Mi[1] 14.19 dBm)
20 dBm 3.5660640 GHz 20 dam . 3.5667030 GHz
o Occ B . 37.642357642 MHz o Y. oceBw i 17.642357642 MHZ
o Gotrenondind o | a4 LAz 10 ibvm N ItV A
! 4 7 I~ {
| 1 / \ \
0da L L 0dem f 7 i
|
10 dBm / ‘. 10d 4
{ \ |
-20 dBm - “ - 20 di - ¢
RN LU o LY S A BN Ve N A
bo'sim M 26 d -
/ \ / \
40 dBm: 40 d
50 dam 50 d
-60 dBm -60 di
CF 3.5699 GHz 1001 pts Span 80.0 MHz CF 3.5699 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc| X-value | v-value | Function Function Resull | Type | Ref | Trc | %-value |___¥-value | Function | Function Result |
ML 3566064 GHz 14.29 dBm M1 3.566703 GHz 14.19 dam
T 1 3,5510389 GHz 9.13 dam oce Bw 37.542357642 MHz 1 1 3.5510389 GHz 8.25 dm Oce Bw 37.642357642 MHz
T2 1 3580612 GHz 9.23 dam T2 1 3.5986812 GHz 8.18 dém
— E— —
GHINNRND e L JL J NI ve

Spectrum

Lowest Channel / 20MHz+20MHz/256QAM

&2 Spectrum -
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.46 dBm) ™M1[1] 78 dBm)
20 dBm . 3.5623080 GHZ| 20 dam . 20 GHZ,
I Occ B 7.5 562 MHZ| % Occ B 7.3 MHZ]
0 EWNRLEY LV Y A - 10 I ~ e , ;
B 7 v 7~ 1 ) 7w vy %
/ 1 \ \[/ b
0ds . - 0 da T 1 T
| | / f |
-10 dBm T 3 -10 d&m i b
-20 dBm l‘ -20 dem T |
S Y BN o N
40 der—= y CATAAWasvauran 3 dem R
40 dBm ’74EI dBm:
50 dam 50 dem
-60 dBm -60 dam
CF 9.5699 GHz 1001 pts Span 80.0 MHz CF 9.5699 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.562308 GHz 14.46 dBm ML 3.567662 GHz 13.78 dam
T1 1 3.5511188 GHz 7.12 dm Oce Bw 37.562437562 MHz T1 1 3.5511188 GHz 6.28 dBm Oce Bw 37.322677323 MHZ
T2 1 3,5886812 GHZ 7.45 dorm T2 1 3.5884415 GHz 5.85 dBrm
GHINNRND e
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SPORTON LAB.

FCC RF Test Report Report No. : FG133010B

LTE Band 48C
Middle Channel / 20MHz+20MHz/QPSK

Middle Channel / 20MHz+20MHz/16QAM

trum i trum =
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.53 dBm) ™M1[1] 15.02 dBm)
20d 41 3.6105340 GHz 20d . 3.6202850 GHz|
AR e Occ Bre 37.642357642 MHZ] N X Occ B 37.642357642 MHz
(Sl o ey P P 1 Ar e A o . 2
10 W7 0 £ 10 > \ 4 =
| | |
o / \ o ! | \
|
-10 I’ ! 10 ‘) \‘
-20d o ! 7 ! |‘
-a'u“l‘" v A e o, V st VAL TN PN
/ \ N
40 df -
50 d 50 d
60 -60
CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result |
ML f 3.610534 GHz 16.53 dam ML 3.520285 GHz 15.82 dam
T1 1 3.6060539 GHz 10.30 dBm Oce Bw 37.842357842 MHz T1 L 3.605979 GHz 9.04 dBm Oce Bw 37.642357642 MHZ
T2 1 3.6437013 GHz 9.32 dom T2 1 3.5436214 GHz 7.71 dam
(S I 4 - L JL

Channel / 20MHz+20MHz/64QAM Middle Channel / 20MHz+20MHz/256QAM

3 i Spectrum =
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.01 dBm) ™M1[1] 16.07 dBm)
20d . 3.6109340 GHz 20d A 3.6176470 GHZ]
Ford Occ B 37.722277722 MHZ| N AR T 37.642357642 MHz
" o\ furin | - " BIARGSATACA™ ey ; Y
4 / \ | 4 { il |
o - 1] + ‘
|
/
-10 l‘ L\ 10 7 A
20d - | -20 df - -
y T AT
P N N e
| L ek P AV o
# a #0 ‘
/ \ 1
40 di ’ -40 de
50 d 50 d
60 -60
CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.610034 GHz 14.01 dBm ML L 3.517647 GHz 16.07 dam
T1 1 3.6061339 GHz 9.20 dBm Oce Bw 37.722277722 MHz T1 L 3.6062987 GHz 8.30 dBm Oce Bw 37.642357642 MHz
T2 1 3.6438611 GHZ 9.40 dam T2 1 3.5439411 GHz 10.80 dam
- — -
L JL J I wve
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samronis.  FCC RF Test Report Report No. : FG133010B

LTE Band 48C
Highest Channel / 20MHz+20MHz/QPSK

Highest Channel / 20MHz+20MHz/16QAM

trum i Spectrum =
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.95 dBm) ™M1[1] 15.63 dBm)
20d 3.6739460 GHz 20d s 3.6685120 GHZ]
ol 37.562437562 MHZ] L o Occ Bre 37.962057962 MHz
. N AN R o 0 DA L e | P T2
i 1 i I
/ f \ ! \‘ ] \
d | i /
o I 0 ﬂ i ¥
-10 . -10 T !
204 !\ 204 _ \J’ {‘
A A o AT A I~ .
e N . el [ M e
Ao \/ A, . e o ) .
/ L
40 df -40 de
50 d 50 d
60 -60
CF 3.6001 GHz 1001 pts Span 80.0 MHz CF 9.6001 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.673946 GHz 16.95 dam ML 3.568512 GHz 15.63 dam
T1 1 3.6612389 GHz 10.57 dBm Oce Bw 37.562437562 MHz T1 L 3.6609991 GHz 10.98 dBm Oce Bw 37.982037962 MHZ
T2 1 3.6088013 GHz 9.51 dam T2 1 3.5089611 GHz 9.12 dam
(S I 4 - L JL

Highest Channel / 20MHz+20MHz/64QAM Highest Channel / 20MHz+20MHz/256QAM

zctrum i Spectrum =
Ref Level 26.62 cbm  Offset 662 0B @ RBW 1 MHZ Reflavel 20,62 dbm  Offset 6.60 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1léyus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.29 dBm) ™M1[1] 15.50 dBm)
204 3.6754650 GHZ| 20 d ; 9.6688310 GHz
occ B 37.482517483 MHz T L O P oc . 37.722277722 MHz
Ty — R s A 2
" e SR I ) v \ .
4 ¥
ad / \ 04 [ \‘
| /
10 ! L 10 " L
-20d - j T -20 d
e S P \ -
(i W i A o e AN
40 d ), TP “,ma - =
- hY
40 df -40 de
50 d 50 d
-B01 -60
CF 3.6801 GHz 1001 pts Span 80.0 MHz CF 3.6801 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.675465 GHz 16.29 dam ML L 3.568831 GHz 15.50 dem
TL 1 36611539 GHz 9.77 dBm Oce Bw 37.482517483 MHz T1 L 3.6611589 GHz 10.69 dBm Oce Bw 37.722277722 MHZ
T2 1 3.6086415 GHZ 7.51 dam T2 1 3.5088812 GHz 8.83 dam
- — -
L JL J I wve

—
L JU J I ve
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samronis.  FCC RF Test Report Report No. : FG133010B

Conducted Band Edge

LTE Band 48C / 5MHz+20MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB99 Middle Band Edge / 1RB0O and 1RB99

=

Spectrum Spectrum

Ref Level 23.62 dam  Offset B.52 dB Mode Autc Sweep Ref Level 28.62 d3m  Offset 2.62 d& Mode Auto Sweep
SCL Count 100/100 SCL Count 100/100
(@7 cvgPwr (@1 fvgPwr
Limit Jheck
10 dbiff2 _BPURIOUS | INE_ABS PAkS 20 d{is _FPORTOTS _JTRE_AD
10d
0 de:
od I
-0 d [
o -1od
= — 20 d ‘ | |
30 d [ 1 ) I T ‘ L |
LINE_2BS | -0
Iy T ) S_LINE_0BS I
" i
w1 ‘ i |'Jn A
-60 d
od J
70 d
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissians Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _powerabs | it | Rangelow | Rangeup | REW | Frequency | __Powerabs | aiimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52819 GHz 41,82 dbm -1.82 b 3,500 GHz 3.530 GHz 1.000 MHz 3.50556 GHz -50.34 dBém 10,34 B,
3.530 GHz 3.540 GHz 1.000 MHz 3.53213 GHz -48,88 dBm 24,60 db 3,530 GHz 3.54D GHz 1,000 MHz 3.53856 GHz -48.67 dim 24,67 di
3.540 GHz 3.540 GHz 1.000 MHz 3.54897 GHz -45,58 dBm 32,98 db. 3,540 GHz 3.58B GHz 1.000 MHz 3.58026 GHz -£0.17 dém 2517 dB.
3.549 GHz 3.550 GHz 300,000 kHz 3.54870 GHz -46,00 dBm -33.00 di 3,568 GHz 3.612 GHz 1,000 MHz 3.59075 GHz -41.78 deém 28,78 dB
3.550 GHz 3.575 CHz 100,000 kHz 3.55114 GHz 2,03 dem -27.07 d&. 3,612 GHz 2.613 GHz 300.000 kHz 3.61299 GHz -41.50 dem -28,50 dB,
3.575 GHz 3.576 GHz 300,000 kHz 3.57501 GHz -44,35 dBm -31.35 dB 3,613 GHz 3.636 GHz 100,000 kHz 3.61364 GHz 3.86 dBm 26,14 dB
3.576 GHz 1,000 MHz 3.50680 GHz -44,31 dBm -31,31 dB 3,638 GHz 2.630 GHz 300.000 kHz 3.63802 GHz -48.60 dem -35,60 dB.
3.800 GHz 1,000 MHz 3.68676 GHz -49,00 dBm -24.00 dB 3,639 GHz 3.663 GHz 1,000 MHz 3.65930 GHz -44.07 dbm -3L07 dB
3.710 GHz 1,000 MHz 3.71394 GHz -49,12 dBim -24.12 dB 2,663 GHZ 1,000 MHz 368638 GHz -48.43 dém -23,43 dB.
3.720 GHz 3.750 GHz 1,000 MHZ 3.74513 GHz -49,18 dBm -9.18 db 3,720 GHz 1,000 MHz 3.74150 GHz -45.24 dém -9.24 db
L JL J L L J -
Date: 30.,AUG.2021 23:31:31 Date: 31.4UG.2021 00.47.21

Lowest Band Edge / 1IRB24 and 1RBO Middle Band Edge / 1RB24 and 1RBO

Spectrum Spectrum

Ref Level 23.62 dom  Offsat £.52 d& Mode Autc Sweep Ref Level 26.52 dBm  Offset .62 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
: Limit Jhack [
10 dbife_EPURIOUS LIKE ABS pAES 20 dB{iF PURTOUS [INE_AB: PARS
10 di
0 das
ad
-10 o —
-10 df
-end ) [ |
] 20 ] i I
304 [ !
LINE /8BS ”
- ; ‘I.‘l = i
&0 e U]
-70 d
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 8.75 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | atimit__ | Rongelow | Rangeup | RBW | Frequency | _Powerabs | alimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52864 GHz -47.B7 dBm =7.87 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.51737 GHz -50.32 dBm -10.32 dB
3.530 Ghz 3.540 GHz 1.000 MHz 3.53960 GHz -47,00 dBm -22.00 d& 3,530 GHz 3.540 Griz 1.000 MHz 3.53166 GHz -42.86 cbm -24,96 dB.
3.540 GHz 3.549 GHz 1.000 MHz 3.54885 GHz -42.79 dBm -29.79 dB 3.540 GHz 3.5BB GHz 1.000 MHz 3.58102 GHz -49.87 dBm -24.87 dB
3.549 Gz 3.550 GHz 300.000 kHz 3.54248 GHz ~46.70 dBm -33.70 d& 3,568 GHz 3,612 GHz 1.000 MHz 3.61158 GHz -41.68 cBm -28,89 dB.
3.550 GHz 3.575 GHz 100.000 kHz 3.55546 GHz 14.53 dBm -15.47 dB 3.612 GHz 3.5613 GHz 300.000 kHz 3.61280 GHz -45.71 dBm -32.71 dB
3.575 GHz 3.576 GHz 300,000 kHz 3.57590 GHz -51.85 dBm -38.95 dB 2613 GHz 3.638 GHz 100.000 kHz 3.61736 GHz 15.15 dem 14,85 dB
3.576 GHz 3.600 GHz 1.000 MHz 3.58277 Gz -47,60 dBm -34.60 d& 2,638 GHz .639 GHz 300.000 kHz 3.63354 GHz -51.10 cBm -32,10 de.
3.600 GHz 3.710 GHz 1.000 MHz 3.68610 GHz ~46.48 dBm -21.43 dB 2,639 GHz 3.663 Gz 1.000 MHz 3.64477 GHz -46.38 cbm -33.32 dB
3.710 GHz 3.720 GHz 1.000 MHZ 3.71387 GHz -49.41 dBm -24.41 dB 32,663 GHzZ 1.000 MHz 3.68626 GHz -45.95 dam -20,95 dB
3.720 GHz 1.000 MHz 3.74099 GHz -49,32 dBm 2 de. 3,720 GHz 1.000 MHz 3.74381 GHz -45.06 cm 09 dB
L JL J L JU J
Date: 30.AUG 2021 235252 Date: 31.AUG. 2021 00.48:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG133010B

Lowest Band Edge / Full RB

Middle Band Edge / Full RB

Spectrum

Ref Level 23.62 dam
SGL Count 100/100

offset £.62 d8

Mode Auto Sweep

(@1 fvgrwr
10 dblffe_EPURIOUS LINE ABS pAS
0 da —
-10 de ‘
-20 di |
" 1
-30 +
S _LINE AH5_}
-60 di
-70 d
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | |__powerabs | aLimit___|
3.500 GHz 3.530 GHz 1,000 MHz 3.52978 GHz -44.24 dbm 4,24 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.54000 GHz -33.45 dBm -8.45 dB
3.540 GHz 3.548 GHz 1,000 MHz 3.54736 GHz -31.96 dém -18.96 dis
3.540 GHz 3.550 GHz 300.000 kHz 3.54996 GHz -36.80 dBm -23.80 dB
3.550 GHz 3.575 GHz 100.000 kHz 3.55358 GHz -1.56 dbm -31.56 db
3.575 GHz 3.576 GHz 300.000 kHz 3.57500 GHz -38.77 dBm -25.77 dB
3.576 GHz 3.600 GHz 1,000 MHz 3.57656 GHz -35.68 dBém 22,68 db
3.600 GHz 3.710 GHz 1.000 MHZ 3.68610 GHz -46.86 dBm -21.86 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71227 GHz -49,36 dém -24.36 dB
3.720 GHz 3.750 GHz 1.000 MHZ 3.72697 GHz -49,30 dBm -9.30 dB
L L J

Date: 30 AUG 2021 232951

Spectrum

Ref Level 28.62 dam
SEGL Count 100/100

Offset 8.62 d8

Mode Auto Sweep

Limit Jheck
20 dBIRE FPURTOTS [INE_AD:
10 di
T L
I 11 l
S _LINE_ABS A e
‘ -/ L DN
-6 df
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW. | Frequency |__Powerabs | sLimit___|
3,500 GHz 3.530 GHz 1,000 MHz 3,52636 GHz -60.37 dbm 10,37 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53866 GHz ~50.02 dBm -25.09 dB&
3,540 GHz 3.588 GHz 1,000 MHz 3.58798 GHz -40.44 dbm 23,44 dB
3.5B8 GHz 3.612 GHz 1.000 MHz 3.61177 GHz -31.8B2 dBm -18.82 dB
3,612 GHz 3.613 GHz 300.000 kHz 3.61231 GHz -35.82 dbm 22,82 db
3.613 GHz 3.538 GH2 100.000 kHz 3.61778 GHz -0.91 dBm -30.91 dB
3,630 GHz 3.639 GHz 300.000 kHz 363324 GHz -38.72 dbm -2572 db
3.639 GHz 3.663 GH2 1.000 MH2 3.63985 GH2 -24.88 dBm -21.88 dB
3,663 GHz 3.720 GHz 1,000 MHz 3.68638 GHz -46.08 dbm 21,06 dB
3,720 GHz 3.750 GHz 1,000 MHz 374141 GHz -49.18 dBm -9.18 d&
L L J
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SPORTON LAB.

FCC RF Test Report Report No. : FG133010B

LTE Band 48C / 5MHz+20MHz

QPSK

Highest Band Edge / 1IRB0 and 1RB99 N/A

(=]

Spectrum

Ref Level 23.62 dm  Offset £.52 d& Mode Auto Sweep

SGL Count_100,/100

(@1 cvgrwr
Limit gheck G
20 dBRF—FPORTOTS JTRE_ABS 7
10d
0 ds
-10 dBm
-20 dam
30 dem [
s 5_LINE_sBs |
; 1 | ]
-60 dBm Wi J
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | REW | Fraquency | _Powerabs | atimit__ |
3.500 GHz 3.530 Gz 1.000 WHz 3.52997 Ghz ~50,35 dbm 10,35 db
3.530 Ghz 3.540 GHz 1.000 MHz 3.53538 Gz -49,9 dbm 24,93 db
3.540 GHz 650 GHz 1.000 MHz 3.62084 GHz -50.24 dbm -25.24 db
3.650 GHz 674 GHz 1.000 MHz 3.65351 GHz ~41,60 dBm -28.60 d&
3.674 GHz 675 GHz 300,000 kHz 3.67492 GHz -44.39 dBm
3.675 GHz 700 GHz 100.000 kHz 3.67616 GHz 4,62 dBm
3.700 GHz 701 GHz 200,000 kHz 3.70000 GHz -42.22 dBm
3.701 GHz 710 GHz 1.000 MHz 3.70127 GHz ~41,50 dBm
3.710 GHz 20 GHz 1.000 MHz 3.71253 Gz -48,77 dbm
3.720 GHz 3.750 GHz 1.000 MHz 3.72151 GHz ~45.08 dBm

Cate: 31.AUG 2021 01:10:42

Highest Band Edge / 1RB24 and 1RBO N/A

Spectrum

Ref Level 23.62 dm  Offset £.52 d& Mode Auto Sweep

SGL Count_100,/100

(@7 cvgrr
Limit fheck F
20 dBfkg PURTOUS [IRE_ABS 7
10d
0 da
-10 dam
-20 dam
-30 demn—{— L
10US_LINE A85 [l
" Ly
LA
-60 dBm | =
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissians
Rangelow | Rangeup | REW | Fraquency |__Powerabs | aimit__|
3.500 GHz 3.530 Gz 1.000 WHz 3.52330 ~50.26 dbm 10,28 db
3.530 Ghz .540 Gz 1.000 MHz 3.53516 Gz -49,66 dBm -24.86 db
3.540 GHz 650 GHz 1.000 MHz 3.64907 Gz -49,50 dBm -24.90 d&
3.650 GHz 674 GHz 1.000 MHz 3.67324 GHz -42.66 dBm -29.66 d&
3.674 GHz 675 GHz 300,000 kHz 3.67407 GHz -45.24 dBm -32.24 d&
3.675 GHz 700 GHz 100.000 kHz 3.68048 GHz 15,24 dbm -14.06 dB
3.700 GHz 701 GHz 200,000 kHz 3.70098 Gz -50.67 dBm -37.87 d&
3.701 GHz 710 GHz 1.000 MHz 3.70151 GHz ~45.40 dBm 0 de
3.710 GHz 20 GHz 1.000 MHz 3.71039 GHz -47,32 dbm -22.33 db
3.720 GHz 750 GHz 1.000 MHz 3.74864 GHz -50,44 dBm -10.44 dB
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3.500 GHz 3.530 Gz 1.000 WHz 3.51968 ¢ ~50,30 dbm 10,30 d&
3.530 Ghz .540 Gz 1.000 MHz 3.5375 -49,73 dbm -24.73 db
3.540 GHz 650 GHz 1.000 MHz 3.64373 -47.32 dbm -22.32 db
3.650 GHz 674 GHz 1.000 MHz 3.67020 -31.55 dBm -18.55 dB
3.674 GHz 675 GHz 300,000 kHz 3.67487 -35.71 dBm
3.675 GHz 700 GHz 100.000 kHz 3.67916 -0.04 cBm
3.700 GHz 200,000 kHz 3.70008 -38.15 dBm
3.701 GHz 1.000 MHz 370141 ~32.93 dBm
3.710 GHz 1.000 MHz 3.71021 ~36.90 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.72013 ~47,14 dBm
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Report No. : FG133010B
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Rangelow | Rangeup | REW | Frequency |__Powerabs | auimit |
3.500 GHz 3.530 Gz 1.000 WHz 3.52345 GHz ~41.55 dbm 1,55 db
3.530 Ghz 3.540 GHz 1.000 MHz 3.53406 Gz -49,45 dbm 24,45 db
3.540 GHz 3.549 GHz 1.000 MHz 3.54895 Gz -47.49 dbm -34.49 db
3.549 Gz 3.550 GHz 300.000 kHz 3.5476 GHz -46.75 dBm -33.75 dB
3.550 GHz 3.580 GHz 100.000 khz 3.85112 GHz .28 dBm -26.72 d&
3.580 GHz 3.581 GHz 300,000 kHz 3.58005 GHz ~43.68 dBm -30.68 dB
3.581 GHz 3.610 GHz 1.000 MHz 3.60650 GHz -44.36 dBm -31.36 d&
3.610 GHz 3.710 GHz 1.000 MHz 3.68597 GHz ~48.70 dBm -23.70 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71817 Gz -49,12 dem -24.12 db
3.720 GHz 3.750 GHz 1.000 MHz 3.72667 GHz -49.22 dBm -9.22 di.
L it ] -
Date: 30.AUG 2021 16:06:29

Spectrum

Ref Level 28.62 dam
SGL Count 100/100

(=]

Offset 8.62 d&

Mode Auto Sweep

@1 AugPwr
Limit Jhack
20 dB {5 PURTOUS | TRE_AB:
10d
od i
-10d l
20d l 1
! ‘ ]
S_LINE_pBS I
1 i A
—=tr
LIt T
i -,
Start 3.5 GHz 10010 pts Stop 8.75 GHz
Spurious Emissions
Rongelow | Rangeup | REW | Frequency | __Powerabs | aAuimit |
3,500 Grz 3.530 Ghz 1.000 WHz 3.50607 GHz ~48.16 cbm 8,16 db
3,530 GHz 3.540 Griz 1.000 MHz 3.53652 GHz -47.81 cbm 22,91 dB.
3,540 GHz 3.580 Gz 1.000 MHz 3.54905 GHz -48.39 dBm 23,39 dB.
3,560 GHz 3.608 Gz 1.000 MHz 3.58320 GHz -41.58 cbm -28,58 dB.
2,609 GHz 3.610 Gz 300.000 kHz 3.60997 GHz -44.12 dBm 3112 de.
2,610 GHz 3,640 GHz 100.000 kHz 3.61121 GHz 4.43 dem 25,51 dB
2,690 GHz 2641 GHz 300.000 kHz 3.64001 GHz -41.55 dBm -28,55 dB.
2641 GHz 3.670 GHz 1.000 MHz 3.64200 GHz -41.24 cBm -23.24 dB.
2,670 GHz 3.720 GHz 1.000 MHz 3.68506 GHz -46.26 cBm 2126 dB.
3,720 GHz 3.750 GHz 1.000 MHz 3.73128 GHz ~47.37 cbm 737 db
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3.500 GHz 3.530 Gz 1.000 WHz 3.52510 GHz ~45.60 dbm
3.530 Ghz 3.540 GHz 1.000 MHz 3.53773 Gz -46,45 dbm
3.540 GHz 3.549 GHz 1.000 MHz 3.54625 GHz -44,39 dBm
3.549 Gz 3.550 GHz 300.000 kHz 3.54250 GHz -46.9 dBm
3.550 GHz 3.580 GHz 100.000 khz 3.55088 GHz 15.01 dém
3.580 GHz 3.581 GHz 300,000 kHz 3.58028 GHz -51,02 dBm
3.581 GHz 3.610 GHz 1.000 MHz 3.58472 Gz -46.96 dBm
3.610 GHz 3.710 GHz 1.000 MHz 3.68597 GHz ~45.48 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71455 Gz -47,45 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.73395 GHz 47,27 dbm
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3,500 Grz 3.530 Ghz 1.000 WHz 3.50667 GHz ~48.24 cbm 8,24 db
3,530 GHz 3.540 Griz 1.000 MHz 3.53447 GHz -47.62 cbm 22,82 dB.
3,540 GHz 3.580 Gz 1.000 MHz 3.56855 GHz -48.20 dBm 23,20 dB.
3,560 GHz 3.608 Gz 1.000 MHz 3.60684 GHz -45.14 cBm 32,14 dB
2,609 GHz 3.610 Gz 300.000 kHz 3.60965 GHz -46.38 dBm -33,38 dB.
2,610 GHz 3,640 GHz 100.000 kHz 3.62002 GHz 15.95 dem 14,05 dB.
2,690 GHz 2641 GHz 300.000 kHz 3.64048 GHz -50.53 dBm -37.53 de.
2641 GHz 3.670 GHz 1.000 MHz 3.64135 GHz ~44.96 cBm 3196 dB
2,670 GHz 3.720 GHz 1.000 MHz 3.68645 GHz -44.92 cBm -19,92 de.
3,720 GHz 3.750 GHz 1.000 MHz 3.72841 GHz -47.33 cbm 733 dB
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Range Low | Rangeup | REW | Frequency | Pawerabs | Atimit | Rongelow | Rangeup | RBW | Frequency | Powerabs | atimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52987 GHz =40.22 dBm =-0.22 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.51239 GHz =48.20 dBm -8.20 di
3.530 GHz 3.540 GHz 1.000 MHz 3.53979 GHz ~34.97 dBm -0,97 dé 3,530 GHz 3.540 GHz 1.000 MHz 3,53042 GHz -47.86 dBém -22.88 db
3.540 GHz 3.549 GHz 1.000 MHz 3.54733 GHz -32.16 dBm -19.16 dB 3.540 GHz 3.580 GHz 1.000 MHz 3.57962 GHz ~-47.47 dBm -22.47 dB
3.548 GHz 3.550 GHz 300.000 kHz 3.54941 GHz -36.86 dBm -23.86 dB 3,580 GHz 3.609 GHz 1.000 MHz 3.60681 GHz -31.91 deém -18.91 d&
3.550 GHz 3.580 GHz 100.000 kHz 3.55754 GHz -3.71 dBm -33.71 dB 3.609 GHz 3.610 GHz 300.000 kHz 3.60995 GHz -36.56 dBm -23,56 dB
3.580 GHz 3.581 GHz 300.000 kHz 3.58011 GHz -36.42 dBm -25.42 db 3610 GHz 3.640 GHz 100.000 kHz 3.62000 GHz -2.96 dem -32,96 dB
3.581 GHz 3.610 GHz 1.000 MHz 3.58122 GHz -34.61 dBm -21.61 dB 3.640 GHz 3.641 GHz 300.000 kHz 3.64009 GHz -37.92 dBm -24,92 dB
3.610 GHz 3.710 GHz 1.000 MHz 3.68637 GHz -46.232 dBm -21.33 dB 2,641 GHz 3.670 GHz 1.000 MHz 364136 GHz -33.94 dem -20,94 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71764 GHz -49,30 dBm -24.30 dB 3.670 GHZ 3.720 GH2 1.000 MHz 3.68651 GH2 -44.72 dBm -19.72 dB
3.720 GHz 3.750 GHz 1,000 MHz 3.73275 GHz -49,40 dBm -9.40 dB 3,720 GHz 3.750 GHz 1,000 MHz 3.74177 GHz -47.32 dBm -7.32 dB
\ )i J [ L 1 J [
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Report No. : FG133010B

LTE Band 48C / 10MHz+20MHz
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Rangelow | Rangeup | REW | Fraguency | _Powerabs | atimit__ |
3.500 GHz 3.530 Gz 1.000 WHz 3.52753 GHz ~50.31 dbm
3.530 Ghz .540 Gz 1.000 MHz 3.53809 GHz -49,84 dbm
3.540 GHz 640 GHz 1.000 MHz 3.60848 GHz -50.16 dBm
3.640 GHz 668 GHz 1.000 MHz 3.64340 GHz -40.06 dBm
3.660 GHz 670 GHz 300,000 kHz 3.66072 GHz -44.81 dBm
3.670 GHz 700 GHz 100.000 kHz 3.67118 GHz 5.13 dBm
3.700 GHz 701 GHz 200,000 kHz 3.70008 GHz -42.38 dbm
3.701 GHz 710 GHz 1.000 MHz 370171 GHz ~39.60 dBm
3.710 GHz 20 GHz 1.000 MHz 3.71087 Gz ~48,30 dBm
3.720 GHz 750 GHz 1.000 MHz 3.72667 GHz ~44,08 dBm
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Spurious Emissians
Rangelow | Rangeup | REW | Fraquency |__Powerabs | aimit__|
3.500 GHz 3.530 Gz 1.000 WHz 3.52567 GHz ~48.23 dbm -8.23 db
3.530 Ghz .540 Gz 1.000 MHz 3.53947 GHz -47,66 dBm
3.540 GHz 640 GHz 1.000 MHz 3.54495 Gz -48.45 dbm
3.640 GHz 668 GHz 1.000 MHz 3.66780 GHz ~44,06 dBm
3.660 GHz 670 GHz 300,000 kHz 3.66957 GHz -46.95 dBm
3.670 GHz 700 GHz 100.000 kHz 3.68002 GHz 16,53 dBm
3.700 GHz 701 GHz 200,000 kHz 3.70008 GHz -49,24 dBm
3.701 GHz 710 GHz 1.000 MHz 3.70494 GHz -42.83 dBm
3.710 GHz 20 GHz 1.000 MHz 3.71138 GHz -45.32 dbm
3.720 GHz 750 GHz 1.000 MHz 3.72640 GHz ~46.52 dBm
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3.500 GHz 3.530 Gz 1.000 WHz 3.52081 GHz ~50.27 dbm 10,27 db
3.530 Ghz .540 Gz 1.000 MHz 3.53667 Gz -49,80 dbm
3.540 GHz 640 GHz 1.000 MHz 3.63935 GHz -47.39 dbm
3.640 GHz 668 GHz 1.000 MHz 3.66513 GHz -32.18 dbm -19.18 dB
3.660 GHz 670 GHz 300,000 kHz 3.66074 GHz -35.89 dBm -22.89 d&
3.670 GHz 700 GHz 100.000 kHz 3.67811 GHz -1.24 cBm
3.700 GHz 701 GHz 200,000 kHz 3.70091 Gz -37.46 dBm
3.701 GHz 710 GHz 1.000 MHz 3.70130 GHz ~32.75 dBm
3.710 GHz 20 GHz 1.000 MHz 3.71045 Gz ~35.80 dBm
3.720 GHz 750 GHz 1.000 MHz 3.72052 GHz -41.85 dBm
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Middle Band Edge / 1IRB0O and 1RB99
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(Spurious Emissions fSpurious Emissions
Rangelow | Rangeup | REW | Frequency | __Powerabs | Rongelow | Rangeup | RBW | Frequency | __Powerabs | alimit
3.500 GHz 3.530 GHz 1.000 MHz 3.51842 GHz ~43.10 dBm 3.500 GHz 3.530 GHz 1.000 MHz 3.52270 GHz -48.16 dBm -8.18 db
3.530 Ghz 3.540 GHz 1.000 MHz 3.53391 Gz -49,69 dbm 3,530 GHz 3.540 Griz 1.000 MHz 3.53621 GHz -48.06 cbm -23,06 dB.
3.540 GHz 3.549 GHz 1.000 MHz 3.54777 GHz -45.00 dBm -32.99 dé 3.540 GHz 3.572 GHz 1.000 MHz 3.56415 GHz -48.33 dBm -23.33 dB
3.549 Gz 3.550 GHz 500.000 kHz 3.54258 GHz -43.01 dBm -30.01 d& 2,572 GHz 3,606 GHz 1.000 MHz 3.57618 GHz -41.41 cbm 28,41 dB.
3.550 GHz 3.585 GHz 100.000 kHz 3.58380 GHz 3.17 dBm -26.83 dB 3.606 GHz 3.607 GHz 500.000 kHz 3.60737 GHz -42.02 dBm -29.02 di
3.585 GHz 3.586 GHz 500.000 kHz 3.58507 GHz ~42.60 dBm -30.60 d& 3.607 GHz 3,642 GHz 100.000 kHz 3.60865 GHz 4.22 dem 2572 dB.
3.5B6 GHz 3.620 GH2 1.000 MHZ 3.61639 GHz -44.095 dBim -31.95 dB 3.642 GH2 3.643 GH2 500.000 kHz 3.64253 GH2 -41.33 dBm -28.33 dB
3.620 GHz 3.710 GHz 1.000 MHz 3.68657 GHz ~47.90 dBm -22.90 d& 2,643 GHz 3.677 GHz 1.000 MHz 3.67339 GHz -43.05 cm -30.05 dB.
3.710 GHz 3.720 GHz 1.000 MHz 3.71975 Gz -50.12 dBm -25.13 db 2,677 GHz B 1.000 MHz 3.68629 GHz -46.40 cBm 21,40 de.
3.720 GHz 3.750 GHz 1.000 MHz 3.73905 GHz ~49,26 dBm -9.26 dB. 3,720 GHz 1.000 MHz 3.73470 GHz ~48.07 cbm -5.07 db
L JL 4 (S I 4 -
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Rangelow | Rangeup | REW | Frequency | __Powerabs | Rongelow | Rangeup | RBW | Frequency | __Powerabs | alimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52951 GHz -47.93 dBm 3.500 GHz 3.530 GHz 1.000 MHz 3.50778 GHz -48.11 dBm -8.11 dBb
3.530 Ghz 3.540 GHz 1.000 MHz 3.53970 Gz -46,00 dBm 3,530 GHz 3.540 Griz 1.000 MHz 3.53477 GHz -47.66 cbm -22,86 dB.
3.540 GHz 3.549 GHz 1.000 MHz 3.54773 GHz -43.89 dBm 3.540 GHz 3.572 GHz 1.000 MHz 3.57019 GHz -48.09 dém -23.09 d&
3.549 Gz 3.550 GHz 500.000 kHz 3.54284 GHz -45.47 dBm 2,572 GHz 3,606 GHz 1.000 MHz 3.60636 GHz -45.66 cBm -32,66 dB
3.550 GHz 3.585 GHz 100.000 kHz 3.56447 GHz 15.03 dBm 3.606 GHz 3.607 GHz 500.000 kHz 3.60709 GHz -43.73 dBm -30.73 dB.
3.585 GHz 500.000 kHz 3.58504 GHz -48.17 dBm 3.607 GHz 3,642 GHz 100.000 kHz 3.62123 GHz 15.68 dém 1432 de
3.5B6 GHz 1.000 MHZ 3.58898 GH2 -46.78 dBim 3.642 GH2 3.643 GH2 500.000 kHz 3.64249 GH2 -47.96 dBm -34.96 dB
3.620 GHz 1.000 MHz 3.68639 GHz ~45.16 dBm 2,643 GHz 3.677 GHz 1.000 MHz 3.65440 GHz -43.69 cbm 30,69 dB
3.710 GHz 3 1.000 MHz 3.71856 Gz -48,04 dBm 2,677 GHz 1.000 MHz 3.68650 GHz -44.84 cBm -19.84 de.
3.720 GHz 3.750 GHz 1.000 MHz 3.73281 GHz ~47,43 dBm 3,720 GHz 1.000 MHz 3.72787 GHz ~48.01 cbm -5.01 db
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